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3,00 TeEST RESULTS |

A total of three (3) paver samples were tested with concentrated vertical, and the results are

summarized below in Table 3-1. The load-displacement graphs are also included in Appendix B.

Table 3-1 Concentrated Load on Concrete Pavers

Maximum Deflection at
i R r
Specimen Load (lbs.} | Max. Load (in.) menarics

sS4 1,650 0.09 Paver cracked at the maximum load

S5 2,040 0.10 Paver cracked at the maximum load

S6 2,300 0.13 Paver cracked at the maximum load

Average 1,997 0.11
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4.00 CoNcCLUSION AND CLOSURE

4.01 Conclusion

Based on the information given prior to and during the time of the testing, and results presented in
this report, we make no statement of compliance or noncompliance to any standard or

specification for the product tested.

4.02 Closure

This repott has been prepared for TileTech Pavers to be used in evaluation and/or design purposes
only. The results presented in this report shall be only applied to the tested components. The use
of this report for any other purposes shall be at the user’s own discretion based on their own

interpretation of the results contained within.

| Respectfully Submitted,
! / ,
-’/ 4 t?, S
Alex' Contreras G. 0, P.E
Staff Engineer Registered Civil Engineer No.: C73066
Registration Expires: 12-31-16
|
I
WSECO!'new c\PHYLABIZ01543208 TileTechijobl weportiL1 5-1138 Concrete TileTech Testing Report.dog Page 4 of 10

ALL REPORTS ARE SUBMIT TED AS TIE CONFIDENTLAL PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT, CONCLUSIONS, OR EXTRACTS
FROM OR REGARDING THEM 15 RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTITAL PROTECTION T CLIENTS, THE PUBLIC AND OLIRSELVES,

© 2015 Tile Tech Pavers Inc, All Rights Reserved. Page 3 of 6



[ |
Sk
%n ile Tech Pavers
O g America one step at a time.
¥i% CONCRETE PAVERS
National Distribution 888-380-5575 STRENGTH / LOAD TESTING - ASTM-C293

SMITH-EMERY LLABORATORIES
An Independent Commercial Testing Laboratory

781 E. Washington Boulevard, Los Angeles, California 90021 & (213) 745-5333 © Fax (213) 749-7232

gl TILE-TEch wlmhs

- ConcRete PAveRs
QO D", 2
-Hybwd ?:dufa( sy,ru‘

24" 4 lc? '

Photo No. 2: General view of Concrete Samples Failure
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Tile-Tech Concrete Paver - Sample #4
Concentrated Load Testing
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Tile-Tech Concrete Paver - Sample #5
Concentrated Load Testing
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i Tile-Tech Concrete Paver - Sample #6
, Concentrated Load Testing
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